
 

Model Antares-PJ1 
(Y020/Y021/Y022) 



 

 

 

  1.Exterior (Y020/Y021/Y022)..................................   2 

  2.Interior (Y020/Y021/Y022)...................................   4 

 Parts Index ............................................................... 7   

Model Antares-PJ1 (Y020/Y021/Y022) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

October 28, 2011 



2 

 

D

A

5

8

2

3

4

6

7

9

10

11

11
15

15

14

13

12

16

17

18

18

19

20

21

22

23

1

1.Exterior (Y020/Y021/Y022) 



3 

 1 Y020 1121  Cap:Lens:75.8FL03G001 1 

 2 Y020 1101  Cover:Front:51.8MC04G001 1 

 3 Y020 1106  Optics Sensor:80.8MB05G001 1 

 4 Y020 2906  Pan Head Screw:M3x6:85.1A526G060 1 

 5 Y020 8201  Decal:WX2130:EXP:35.8ME01G001 1 

 5 Y021 8203  Decal:X2130:EXP:35.8ME01G001 1 

 5 Y022 8205  Decal:S2130:EXP:35.8MB01G001 1 

 6 Y020 6079  Cable:RGB 1 

 7 Y020 1065  Cover:Lamp:Ass'y 1 

 8 Y020 5100  Harness:Operation Sub-unit:42.00303G001 1 

 9 Y020 1091  Ring:Zoom:51.8CS08G052 1 

 10 Y020 1092  Holder:Ring:Zoom:51.8CS02G003 1 

 11 Y020 2904  Pan Head Screw:M3x5:85.1A123G050 2 

 12 Y020 1296  Keytop:Printing:EXP:52.8MC01G001 1 

 13 Y020 1086  PCB:Operation Sub-unit:80.8MB03G001 1 

 14 Y020 1088  Insulating Sheet:Operation Sub-unit 1 

 15 Y020 2903  Pan Head With Collar Screw:M2x4:  

   85.3A122G040 4 

 16 Y020 1282  Cover:Upper:EXP:0000:Sub-Ass'y 1 

 17 Y020 1116  Cover:Rear:EXP:51.8MC03G001 1 

 18 Y020 2902  Hexagon Head Bolt:85.005AG308 4 

 19 Y020 6085  Soft Case 1 

 20 Y020 6053  Installation Proceduer:Pamphlet:NA 1 

 21 Y020 6072  CD-ROM:EXP:ASS'Y 1 

 22 Y020 6081  Rimote Control:EXP 1 

 23 Y020 6076  Power Supply Cord:NA 1 

 23 Y020 6077  Power Supply Cord:EU 1 

 23 Y020 6078  Power Supply Cord:CHN 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

1.Exterior (Y020/Y021/Y022) 

O'Brien
RTB 5
New part


O'Brien
Item 5
RTB 6, 7

O'Brien
Item 7
RTB 6

O'Brien
Item 9
RTB 6

O'Brien
Item 12
RTB 6

O'Brien
Item 16
RTB 6

O'Brien
Item 22
RTB 6

Ed O'Brien
Item 20
RTB 7

Ed O'Brien
Item 21
RTB 7

Ed O'Brien
New item
RTB 7

Ed
Sticky Note
Item 6
PCIL: May 2014
PCIL: July 2014

Ed
Sticky Note
RTB 10
New parts



4 

 

 

2.Interior (Y020/Y021/Y022) 

E

F

K

J

I

L

H

J

K

G

L

F

G

H

I

E
DCB

A

B

C

4
3

2

1

5

6

5

26

27

25

24

24

23

21

18

19

20

16

16

16
16

17

15

12

11

10
8

97

7

22

14

13

5

5
5

5 5

5
5

5

5
5

28



5 

 1 Y020 5056  Power Pack:70.8MC07G001 1 

 2 Y020 5060  Harness:Power Source:Marcury Lamp: 1 

 3 Y020 5059  Harness:Power Source:PP:42.0043QG001 1 

 4 Y020 5058  Harness:Control:PP:42.00455G022 1 

 5 Y020 2906  Pan Head Screw:M3x6:85.1A526G060 9 

 6 Y020 5071  Safety Switch:Ass'y 1 

 7 Y020 2910  Pan Head Screw:Washer:M3x8:  

   85.13123G080 4 

 8 Y020 5053  Harness:Power Source:Control:  

   42.00455G022 1 

 9 Y020 5052  Power Supply Unit:75.8MB02GP01 1 

 10 Y020 5110  Bracket:Base:Upper:61.8CS04G011 1 

 11 Y020 5091  Bracket:Base:Lower:61.8CS05G071 1 

 12 Y020 5082  PCB:Main Control:Y020:Ass'y 1 

 12 Y021 5082  PCB:Main Control:Y021:Ass'y 1 

 12 Y022 5082  PCB:Main Control:Y022:000000:Ass'y 1 

 13 Y020 1077  Speaker:2W:49.8CQ01G001 1 

 14 Y020 2904  Pan Head Screw:M3x5:85.1A123G050 2 

 15 Y020 3052  DC Motor:C_Wheel:70.8MC06G001 1 

 16 Y020 2911  Pan Head Screw:M2.6x5:85.1A526G050 6 

 17 Y020 3051  Optical Unit:CW:70.8ME015G001 1 

 17 Y021 3051  Optical Unit:CX:70.8MC05G001 1 

 17 Y022 3051  Optical Unit:CS:70.8MB01G001 1 

 18 Y020 2900  Nut:M3:86.00122G020 2 

 19 Y020 1061  Rubber Foot:Adjusting Pin:52.8EH05G001 2 

 20 Y020 1051  Base:51.8CS02G051:Press Fit 1 

 21 Y020 1075  Insulating Sheet:K-lock:51.8CS15G001 1 

 22 Y020 1074  Insulating Sheet:Power Supply Unit: 1 

 23 Y020 1076  Shielding Plate:Lens:51.8MC06G011 1 

 24 Y020 2909  Stepped Screw:M3x6:61.87340G001 3 

 25 Y020 2051  DC Fan Motor:Sirocco:0000:Ass'y 1 

 26 Y020 5075  Clamp:61.8EH02G001 1 

 27 Y020 2061  DC Fan Motor:Axial:70.8MC08G001 1 

 28 Y020 2903  Pan Head With Collar Screw:M2x4: 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per
Assembly

Part No. 
Index 
No. 

2.Interior (Y020/Y021/Y022) 

O'Brien
RTB 5
New parts

O'Brien
RTB 6
New parts

Ed
Sticky Note
RTB 8
New part

Ed
Sticky Note
New parts
PCIL: May 2014



 

 

Parts Index 



8 

Y020 1051  Base:51.8CS02G051:Press Fit   5 -  20 

Y020 1061  Rubber Foot:Adjusting Pin:52.8EH05G001   5 -  19 

Y020 1065  Cover:Lamp:Ass'y   3 -   7 

Y020 1074  Insulating Sheet:Power Supply Unit:   5 -  22 

Y020 1075  Insulating Sheet:K-lock:51.8CS15G001   5 -  21 

Y020 1076  Shielding Plate:Lens:51.8MC06G011   5 -  23 

Y020 1077  Speaker:2W:49.8CQ01G001   5 -  13 

Y020 1086  PCB:Operation Sub-unit:80.8MB03G001   3 -  13 

Y020 1088  Insulating Sheet:Operation Sub-unit   3 -  14 

Y020 1091  Ring:Zoom:51.8CS08G052   3 -   9 

Y020 1092  Holder:Ring:Zoom:51.8CS02G003   3 -  10 

Y020 1101  Cover:Front:51.8MC04G001   3 -   2 

Y020 1106  Optics Sensor:80.8MB05G001   3 -   3 

Y020 1116  Cover:Rear:EXP:51.8MC03G001   3 -  17 

Y020 1121  Cap:Lens:75.8FL03G001   3 -   1 

Y020 1282  Cover:Upper:EXP:0000:Sub-Ass'y   3 -  16 

Y020 1296  Keytop:Printing:EXP:52.8MC01G001   3 -  12 

Y020 2051  DC Fan Motor:Sirocco:0000:Ass'y   5 -  25 

Y020 2061  DC Fan Motor:Axial:70.8MC08G001   5 -  27 

Y020 2900  Nut:M3:86.00122G020   5 -  18 

Y020 2902  Hexagon Head Bolt:85.005AG308   3 -  18 

Y020 2903  Pan Head With Collar Screw:M2x4:   5 -  28 

Y020 2903  Pan Head With Collar Screw:M2x4:   

 85.3A122G040   3 -  15 

Y020 2904  Pan Head Screw:M3x5:85.1A123G050   5 -  14 

Y020 2904  Pan Head Screw:M3x5:85.1A123G050   3 -  11 

Y020 2906  Pan Head Screw:M3x6:85.1A526G060   3 -   4 

Y020 2906  Pan Head Screw:M3x6:85.1A526G060   5 -   5 

Y020 2909  Stepped Screw:M3x6:61.87340G001   5 -  24 

Y020 2910  Pan Head Screw:Washer:M3x8:   

 85.13123G080   5 -   7 

Y020 2911  Pan Head Screw:M2.6x5:85.1A526G050   5 -  16 

Y020 3051  Optical Unit:CW:70.8ME015G001   5 -  17 

Y020 3052  DC Motor:C_Wheel:70.8MC06G001   5 -  15 

Y020 5052  Power Supply Unit:75.8MB02GP01   5 -   9 

Y020 5053  Harness:Power Source:Control:   

 42.00455G022   5 -   8 

Y020 5056  Power Pack:70.8MC07G001   5 -   1 

Y020 5058  Harness:Control:PP:42.00455G022   5 -   4 

Y020 5059  Harness:Power Source:PP:42.0043QG001   5 -   3 

Y020 5060  Harness:Power Source:Marcury Lamp:   5 -   2 

Y020 5071  Safety Switch:Ass'y   5 -   6 

Y020 5075  Clamp:61.8EH02G001   5 -  26 

Y020 5082  PCB:Main Control:Y020:Ass'y   5 -  12 

Y020 5091  Bracket:Base:Lower:61.8CS05G071   5 -  11 

Y020 5100  Harness:Operation Sub-unit:42.00303G001   3 -   8 

Y020 5110  Bracket:Base:Upper:61.8CS04G011   5 -  10 

Y020 6053  Installation Proceduer:Pamphlet:NA   3 -  20 

Y020 6072  CD-ROM:EXP:ASS'Y   3 -  21 

Y020 6076  Power Supply Cord:NA   3 -  23 

Y020 6077  Power Supply Cord:EU   3 -  23 

Y020 6078  Power Supply Cord:CHN   3 -  23 

Y020 6079  Cable:RGB   3 -    6 

Y020 6081  Rimote Control:EXP   3 -  22 

Y020 6085  Soft Case   3 -  19 

Y020 8201  Decal:WX2130:EXP:35.8ME01G001   3 -   5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 



9 

Y021 3051  Optical Unit:CX:70.8MC05G001   5 -  17 

Y021 5082  PCB:Main Control:Y021:Ass'y   5 -  12 

Y021 8203  Decal:X2130:EXP:35.8ME01G001   3 -   5 

Y022 3051  Optical Unit:CS:70.8MB01G001   5 -  17 

Y022 5082  PCB:Main Control:Y022:000000:Ass'y   5 -  12 

Y022 8205  Decal:S2130:EXP:35.8MB01G001   3 -   5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No.

Part No. 


	1.Exterior (Y020/Y021/Y022)
	2.Interior (Y020/Y021/Y022)
	Parts Index

